



BEGOODTEX

TEST REPORT SUMMARY

This document contains selected pages from the original laboratory report for customer reference only.



COMPLETE REPORT AVAILABLE

For the full test report or additional certification documents, please contact BEGOODTEX.

CONTACT US



WEBSITE

www.begoodtex.com



EMAIL

suliya.sun@begoodtex.com



WHATSAPP

+86 15355543590



ONLINE CHAT

Available on our website



ABOUT BEGOODTEX

BEGOODTEX is a professional manufacturer specializing in inherently flame retardant textiles since 2013. Providing certified, reliable textile solutions for customers worldwide.

Dated **2015-11-19**



ORIGINAL

Applicant: Thema Design BV
-
Attn: Miss Wang

Order No.: -
Style No.: -
Season: -
Manufacturer: Thema Design BV
Buyer: -
Country of Origin: Shaoxing
Goods Export to: -

Care Label Provided: -

Receipt Date of Sample: Received on 2015-10-30
Date of Testing: From 2015-10-30 to 2015-11-19

Sample submitted: The sample(s) was (were) submitted by applicant and identified.

Test Result: Refer to next page.

Description of the test subject:

Sample	Description	Photo
001	100% polyester 175gsm 275cm woven fabric in white (inherent flame retardant)	

TUV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch
Testing Center
Prepared by:

Andy Wang

Andy Wang
Report Specialist

Authorized by:

Elyn Yao

Elyn Yao
Operation Manager

Note: (1) General Terms & Conditions as mentioned overleaf,(2)The results relate only to the items tested,(3)The test report shall not be reproduced except in full without the written approval of the laboratory. (4) Samples are tested as received. (5) The report covers material testing on specified samples. (6) The tested materials covered by the report were declared by the manufacturer to be used on the models listed in the annex of the report.

Laboratory:
TUV SUD Certification and Testing (China) Co.,
Ltd. Shanghai Branch Testing Center
Softlines Lab

Phone: +86 21 6037 6300
Fax: +86 21 6037 6350
E-mail: softlines@tuv-sud.cn
www.tuv-sud.cn/softlines

Regd. Office:
TUV SUD Certification and Testing (China) Co., Ltd. Shanghai
Branch Testing Center Softlines Lab
2F Building B, No. 1999 Du Hui Rd, Minhang District,
Shanghai 201108 P.R. China

Dated

2015-11-19



ORIGINAL

2 **DIN 4102-16 Fire behaviour of building materials and elements – ‘Brandschacht’ tests**

Sample size	190mm*1000mm	
Parameter	Test result	Requirement
The minimum remaining length of burning (mm)	680	>0
The average remaining length of burning (mm) (mm)	740	≥150
The maximum average flue gas temperature peaks(° C)	87	≤ 200

Conclusion:	According to the test results, the submitted sample meets the requirements of DIN 4102-16 requirement.
--------------------	---

Statement:	The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential smoke and toxicity hazard of the product in use.
-------------------	--

-End of Test Report-

